




<b>TEST REPORT</b> <b>ANSI/CAN/UL 9540A:2019</b> <b>TÜV SÜD Test Report for</b> <b>Test Method for Evaluating Thermal Runaway Fire Propagation in Battery Energy Storage Systems on Unit Level</b>			
Report No.:	5061924025701		
Date of issue:	2024-11-14		
Project handler:	You, Duo		
Testing laboratory:	Chuweineng Testing Technology (Shanghai) Co., Ltd.		
Address:	Building 3, No. 1065, Beihe Road, Jiading District, Shanghai		
Testing location:	as above		
Client:	Shanghai PYTES Energy Co., Ltd.		
Client number:	003364		
Address:	No. 3492 Jinqian Road, Fengxian District, 201406 Shanghai, PEOPLE'S REPUBLIC OF CHINA		
Contact person:	Yang, Lijuan		
Standard:	ANSI/CAN/UL 9540A:2019 Fourth Edition (4Ed)		
TRF number and revision:	TRF ANSI/CAN/UL 9540A:2019 Rev 0		
TRF originated by:	TÜV SÜD Product Service		
Copyright blank test report:	This test report is based on the content of the standard (see above). The test report considered selected clauses of the a.m. standard(s) and experience gained with product testing. It was prepared by TÜV SÜD Product Service. TÜV SÜD Group takes no responsibility for and will not assume liability for damages resulting from the reader's interpretation of the reproduced material due to its placement and context.		
General disclaimer:	This test report may only be quoted in full. Any use for advertising purposes must be granted in writing. This report is the result of a single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production.		
Scheme:	<input type="checkbox"/> TUV Mark <input type="checkbox"/> cTUV Mark (SCC) <input type="checkbox"/> TUVus Mark (NRTL) <input type="checkbox"/> GS Mark <input checked="" type="checkbox"/> without certification <input checked="" type="checkbox"/> other:TÜV SÜD Test Report from witness test <input type="checkbox"/> AoC/CoC for EU-Directive / EU-Regulation:		
Non-standard test method:	<input checked="" type="checkbox"/> No <input type="checkbox"/> Yes, see details under <i>Summary of testing</i>		
National deviations:	N/A		
Number of pages (Report):	61		
Number of pages (Attachments):	26 (page 36 – 61)		
Compiled by: (Project Handler)	You, Duo 	Approved by: (Designated Reviewer)	Frank, Marco 